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An Experimental Study on the Freeze-Thaw Durability and Mechanical Properties by the
fiber types of Fiber Reinforced Cement Composites
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VBSTRACT

In order to discuss the freeze-thaw durability of FRC and mechanical properties by the
fiber types of FRC,experimental studies of FRC were carried out. The kinds of fiber used
which are in CFRC are PAN-based and Pitch-based carbon fiber and in GFRC are alkali-
resistance glass fiber. To examine the effects of the kinds,tvpes (continuous fiber and
Tow,Belt,Clothyand contents of fiber and matrices,the following three methods CFRC and
GFRC, Alr cured,Water cured and Autoclaved CFRC and GFRC were tested.

Accerding to the test results,the flexural,tensile strength and toughness of FRC were
remarkably influenced by tvpes of fiber and addition of cordensed silica fume. Also,freeze
-thaw resistance of FRC was considerably improved in comparision to conventional mortar.

1.4 &

Ho *F FarEe] AW 2=l Byl
Zxsho} sbsted e 2FAUL AaAE A
~ZE b W Ast sultez a
FEED glch. 2 FX AF ¥ YHEH R
dH FzEol MEEld god wE 3ol
M Ele] o] 2ME2 Heg HriMoz a4
W A slE oA Ee] Ade] % 4ol
aheba 2 AFelME T Fusiold g
dadw ¥ FeldFel o A nitzeln
ANH 4% 2 do] 542 CFRC % GFRCY]
Y $LE EHHoz, zARe 9 Silica
Powder2} Silica Fume-g «}&8% 7zd2r n7}c z)
2023 2] CFRC 9 GFRC2] Az (PH4% o &%,
o,z AR AN E HY HHzTE zabs
2o g g Aoy FT2Raze M EE

#Heh Wssid & shetshsgich,

2. Ay 7l

2.1 A2 zl®

(1)er 24 % 9l 8.a)d %:CFe} GF2 9443 gl
#(Tow), cf(Belt), E(Cloth) 2} *ejg Ap-2s}3d

*odgdttn Facdy 2Rgun o4
s ol dug 253 tany
wes ol s D ol 2 S gt Habad

o], CF& KOSKA(Z)#| &2l PANA eraM2 =
Kureha( )2 &2] Pitch =*24 58 Ab&s}sl
ood,r &2 Table.13} #ch. =% GFg
Asahi4b A Fe] Wgade] FeldF(v]jF 2,78,
Aok 250 kg/mm?, g A4 7,000 kg/nm2) 2 Ab
&35}l ch,

(2)A10 = gl Zapi A= = Sab A Ee] 2x
EPe AREE Agstin, 2 $4L Table.2
b, = Zxg = KaF M FE2] Silica Powder
BT 43)8 Agsigin,ela HEE2FZ o}
=alzt AA} M B2 Zol®a Silica Fumeg A%
3t ood, 2 a2 Table.32} 7c}.

(HEHA: ZFEFSAE NP-105 AbEsigin, &
M2 MAl A E2l Methyl Cellulose(@ % 4,000
cps, 28 g &2 el Rab A Fe] Antifoam(
Active deformer:30%,8]31.0)% Ab-&s}gict,
2.2 98k 9l Alggy

(1yufs} b =l al:ufsh2 Table.d4g}l 7ro] 3bgiz,
2l & gE 30e2f 4 FPEAE Omni-Mixer-d 4}
2s}od,a)CFRCE Dry blendi30%,Primary blend:
3-5# Secondary blend:4.5-§.5% 2 3 oF [0®7*
Z2t5}g) 2,b)GFRCE Primary Dblend:2-2, 5%,
Secondary blend:2-3.5% 2 2 o sHzb Zabglod
o},

(2)Al gy

CF 3l GFRC2] 7tz HHd2

©

JIS R 520104 Zs%}

— 145 —



Tobie |

Properiles of Carbon Fiber

Fiber dmmeter Tunwie aleengm [Modulis of sisticity Elwnguation
) e
Tros ot bt | 0t ) [ PRI | temt ) €10* xgt/em? ) (%l
Pileh- based
crbon fider 1“3 1.63 7,800 3.8 2.1
Pon- besed T [, 15,000 230 ts
cordan Iber
Toote 2 Properties of  Early  Strangth  Cament
Somelltc Blatne Saiting  Time Comprassive  Sfrangth (kg /eml)
G ! 4] Initlgl Final '
ravity tem?/g) Che - min 1| i v im0 da 3 de 7 d 20 g
FIE) 4,500 3-20 | 320 197 338 373 440
502 %51 1,0, 1 5oy 039 ca0 %l | vo0 2% 190 | 1. tosn (%61 | K40 (24} | a0 (2%
9.2 se ITREE 36 42 t 37 108 013
Tabie 3 Propartiss of Aggregates
Name ot i Chamcal  Comoenerts (4} Physcot Progerties
Aggregatet [sio, A1y Oy | Fey 0,y Specitic Growty| Porncle Size
Sitca  Powder 99 5 001 aor 2.80 Less then 013 mm
t aver. 7 um)
Silica  Fume 8.0 r.e 249 2.21 Average .38 um
Tovte 2. Mix Proportians of Cement Malrices for CFRC
[ weignt | ag/m3 )
2% A a)
w/ o) s/¢ water Cemeat  [Sika Powder 5 Amintr : z
15 0 010 a77 1363 1363 136 5.8
8.0 023 302 11186 279 "2 3.6
0.0 o 479 953 az78 36 a8
55 0 020 s02 | 312 36 91 a6
0 0 070 653 | 594 416 3.9 3.0
a
2 ==
-
! ° [ Sectton a - a'
}_Bo lao! 70 laol s |
T T 3
' e |
b
Fig. 1A} Shopes and Oimensions of Tenl Soecwnsns for Direct Tensle Sirengih

i

o

Lo

CFGF} (a) Tow

Fig.((k) Shope ond Dimensions

“(b) Feit

of

{e} Cloth

Test  Specimen

T

I
Continuous
wW/C = 25

fiber
a

150

(hgt/cm® }

hress

£
w
o
o
o

2
3 Ve =2.0% !
[ 1 ;
1
2 2,300 3,200 12.300
Strarn (x 107% )
Tig 2 Temara  Strasa - Stemn Curves for  CFSC
24
‘ I
vy :80%
20Q)
- - &
4 soj— L v :60%
< L]
o p——""]
g vy 24.0%
~ 120! e
i  —
3
z vy =2.0%
801~ <
2
3
S
+ a0
Cured  In Woler
9 . !
o 02 0.4 06 0.8 1.0 [£3
2
-
€
5
~
4
-
:
2
>
K3
3
§
-
LX) 0.8 ) 12
Strain (%)
Fig. 3. Temiie Slress - Slron Curves of GFRC with  Contineous
Glosa Fiber



o 4xdxléen2] ZHFFAlME Mzl zjEiy, of
AzRydzE FHASAstAYol 28] HFAslg)
2,035 -1 23 AS §7st7] st Fig.
12 &2 AHLTFTAHE Azs) FAA S
K oraio] 7]o] 30wm Wire Strain Gage® -2}t
3 rMxdd=z 2 2899 oM &
10ton Instron-& A}-£3tod X-Y recordero] 2]s}
of $tF-WH I Mg HAdsiglond, =yt g
AU BAE HAdstr] glsbed 5x1.2x50cm(bxtxl)
4 YFAAE AZshod TAM FUL Aeh
Zoiof Wire Strain gage(7do]:30mm) & S 2lslod
242 289 oflA] &2 100ton2] UTM-S Ab&shed 3
FEH Astol 2% 3} F-HY S & recorder
T3tgich. =gt CF 9l GFRC2] Wi sl g shats)
7l gls AR FF o A&, EA F2F, Y
AMubwl e gole g ASTM C 666-22] T4 &3] Al
ubwlof Fstod 76x76x406mm2] 3 Al M E A= s}b
o -18°C - +10°ColA 1% 6-8cycle® 300cycle
7hz] Al g Sspgi=dl, 574 FAlMe] Ay
13 Z=dFstae] g zohsta gdAtel g

A skgic.

(3)oF28

ke

3 Al )

CFRC2] 739 7| 7iopad
Autoclaveorrb o 7 }M*,GFRC_«I e 2z
7|78 o2 spglon], FAlA ARE z3 244
Zro A &f¥ier B a)r| ekl 23+2°C,60% 5%
RH2] Z 7oAl b)AutoclaveorAl-2 2] 71 2% 180
C (107]b) ol 5417722 slod opAg ZEE
F 23+2°C,60%5% RH2| 27 oflA] o) Forade
FAM e F A 7drbz] 20C +5FP8 ¥
23+2°C,60=5% RH2} 7 ofM oFAdstsict =¥t
FA 2] 2R FF m%a} atojrt glen) H
Frel FAME =i 39 7°g 28,1809, 365°‘
3_3}.%{"7 o)x}oai_uiad K;J_HD;;_" ;qzd

ok xf o o
© 0 .

O‘I"
»3 #5,

¥

2 2, 5745 Al’d% FAHE 28 xlaé
289 = 3}sich.

3. Ay Hzjof gk 2k

3.1 CF - GFRC2] Uahgo-wsig 2

ZIFARAEF AR S PANA C(FRAE4HR S
AP-&-% CFRC 2743l Akl 8jof 2t Uapgaj-wisd
% TAE Fig.2gb 7ok, Ay, dargy-d
HUEBAFTHL U™z 4FEYFErto] =
atod Zrjofe AAXMY TAHG AHA ugdH

)8‘*0—2— uiﬂg}ﬂ_'olz}‘gfq,\]g‘ nit-l.g._o_ ,(Iull
E ojEy 22| o 30-40v1(9,000-11,000x10"8) 2]
ddd Mae vtebyo] gi-eF4-2 bi~linear
of TatstA H& o 5 oo, £Ml°"‘*°a‘*l
2] WAL £imaxd YAHY ElgolitolM e
21%] Schsho] W/C=50%,Ve=2%2} 2jsle nu_s_e.}:
2] 735 cfE 10,000x1076%0 o] Zt& vheluiad
th, =% GFRC2) 732 z2f® 284,7]7 gl &ZcF
o] z27stedd HFEULSY A THU-UNHF
FA4E Fig.3zh Freood,staj$A 2 GFEYS £
deb oA Fohstn, A A3 UE { e, LN
il GFel EojarFoliol £itsted TAs] Fof
- 30 kg/cm?

™

E}M«u,Vf 8. O%—/] 7«§'C7" L:qlxo}?o“i% 2
o]
Py

o] 2 2 wsig o Llelu
3

=z

2 CF . GFRCE] ®7pE =4
",;‘,%% 4 (Tow), ch{Belt), E(Cloth)®def2} 3
& Abgs AR T o Y es
r Al E e, A {Ey ol %‘—ﬂ*&ﬂl
atel =L Frbste ANE vhebdgl
PAN7 CF2| 7397} Pitch CF& g% 7* NS
ot Y7 Est 2A ebybn, PitchA CFe 7;—‘%
dREdEel M2 Helodde AFteir A
gol WA =w ol sl g detugied
ol Al Eehol elsh g Astst dojrtrl
wfEez TEA, d el PANA CFY A
+ E(Cloth), % (Tow), ch(Belt) 2} 2% ,Pitch
A CF2] 75 oi(Belt) & A8 4% 7HY %
F¢ Y=g vdetdded, o] 4% & 9 d=
PetstalEl 2 e wtefof 2% shz| el g vLbeb
o, 458 0.25-0.5%E)slad ok 180kg/
co?ol4te] HAEE 2& & L&l Bl e
=% stz HrAeel HAFENEH TAE
Fig.50) vitebstwhel 7ho] PANA CFE A}&-%F 73
F HAEULE Vet HAFEA &S o] ohet
GF R PitchH] CF& Ab&% 7 xch YA &
7473t g Elet Ve=0.5%0| ol e Frbgo]
Ps] Fasts ATE 2ich €, Falo o
ANz 4E si7de] £ FAE Abgstd CF
o} ojE 22 AHLE F3] Hof A} 3
o] ExlstA o] H-gHolA stE do ?4 4
22 WA Hstrts Ay vetugion, 9
730} 3] oj M Silica Fumeg EtH ’J %
HE2} 9 R #irztgol Vst ofg &

£3F S5 gl Meldeo zZ8 gjsel s zaMr)

— 147 —



Strangih (kg/Zem?)

100

Flexurul

Titer Content (%)
Fig. 4 . Relgtionship Serween Flexural Slrength and

Fiter Cantent

[lelefe o8

{kg-cim)

Bending Momeat { Muc)

2 0.25 Q.3 Q.75 L0

Fiber Confent

Fig. 8 Reiationsmo  Jetween Zending Moment <na

Ticer Content -

Ongt Zem? )

Barding sisess

stises dhgt/Zant)

Hending

(gl )

Load

&OC

o0y
wrc s 33% : iw/ttAs"e 1
i i : :

Chgt/enft

Banding eirers

o 3 2c 38 23

Detlecrran  (mm)

(xgt/cm?y

isss

ng

I 22895, 4y ¢

Wt B% vy a %

'l ! | | i . i i
7, 30°% | ! | . H |
H :
2 10 29 ic <0 2 g 20 30 a0
Dettection { mm) Settecrion (e}

fig 6 . 3encing Stress ° Oeflection Curves for CFRC wirn One - direction
Migned  Comtineous  Fider )

PAN CF (v, = 0.5%)
——— Piteh CF{Vs=0.5%)
so0F —— GF (Vv 205%
Shast

w/C = 40%
s/C = Q.3

Qeftection {mm )}

Fig. 7 . Relationsnip between Load and Cetlection Curves



ojAlsiz]A €| m 8 of 25-30%2] YAx A A
F viebo] a8e] QX gdryelele) Y
CFRC Mz3 ¢t &ale] aHY7 2 $4]-200us
Me,7ted Mg 3-6XWEY Aoz kel
c},

3.3 CF - GFRC2] HoH-M2%A4

CFRC(FL. 10mm)2] H-EH-MYFAHe 2AE %
2D3t7] ¢l 5x1.2x50cm{bxtxL) HFAIME A
2stod FFAF A YA 23 AYHPHAE
Fig.632} et 712323, +5048 3 Autoclave
agde £eox,02]2 HREUE Solof ¢Nkst
o ¥ HU48E vielusich, =¥ HFtdelof
o E APEe Eibde] M3 EA32 Fig 7o ie}
W ebel 7Fo] PANA CFg g% 7427 GF 9l
Pitch™ CFg Ap&% 7430l wlstd HMutxo g
HiAdLe dF53] e & = iz, st E
7hzle] Mg ewlustY F-of-xe2 £oF A
daro]l A vhetvb HAPR g slcste A S
#H(Tow) 22 Abg%o] FEY ZHeoz ztchel
. E3¥F pANA2] 739 GFer2] oF90%,Pitchr CF
2] g0t d ol 2lcfstF U 2 Hef Ay
& vebdgied, ol 452l vt=rt PANA
o] Z57t ¥53] ErladEe] Aoz ghethg
of, 2542 Hel e ol 5l Xof wstod 2
A4, shaidal 5l M use]l S48 £ (Tow) 2
Hel2 AbSYo] ubFAer oz whghich,

3.4 CFRC2}] S g3l 2%

¥ra&zjof gle] CFRCe &2l fxize] 7iuS4-2
AL W54 g stetatr] ¢sted Zaie] 5%
T2 obE EAEH AYE AYFA}
Fig.8,9 7tc}h., Al 72} Silica Powder& Ab-&
B3] AFgLE Skolstz A AdFdA
= 95%olAre) St UFsldg Jetulgich
=t Silica Fume-g& X8t 712 Silica Powder
of wls) Aol H UFsido] TAs] A}
stglevt Jdutrde g FHEsl A 7ol
FE o, Al gl A2 weest  ESE
Scalingol 2|%F dlgiato] =24 e} AP 3
28 Y AdFedAse] Astgate] WAt A
Lvlefytond, = Silica Fume % A]j3=of 2]t
s/Cul7t B5% UAEsEd2 2A Fristod S/C=
0.32] B3 7134 of g HFAL 2 A
cfgetdAse] AR eE vepdsion,S/Cs
0.1,0.22] 739-3= 300cycleo]Mof ntzl g Uy

N

S5 rlv o S rfr

el

Changs ot Maws (%)

4 4
18

3
2 &
Iy
3 Ver 14 3% SRS
M
S
5’3 oo Siice Powder !
“ S §/C 1 Q10
3. | e sscroz |
TS ook
3 ™ s ssc:0 i
AE Aqew : 004
Curve In Ak | | 1
okl
) 0 %R 90 30 170 7D 20300
Frostuwy ond Thowew Cycs
Fig § . Resmats  of Froazmg - Thewing Test of CFRC
60r !
i 1
~ 70+
g
- i +
H * :
3 ! : ; !
. oS EL PO Y
% " p— P iupeneni e S Il
e e -
PR i vy o g
E | i | |
H i
5 : ; i
1 T
H i
| .
ek T
) } Veo: 2.0% | |, d%
100,-.%\ &
H =g — -
;T
{ i R Ny, SO
33 { o 4y :-\-«.._. }
< ! . |
S ; ™ "y T -
£z .,
| NNEE
ez >0 Silicy Powder <
R )
Es ] em= sscs o020
37 ™ el gsc- 030
® AE Aqent : 0.08
! Cares o Butociave | |
8 s k'] 3636 730 170 20 BHXT

Frouzing ond  Thowng  Cretes

Fig @  Resuits  of Fremrimg — Thewing Teat of CFRC

2 ARA2gE 2 Fristoich.aleid AP
Silica Fume®3]z} W/Cu] & Ap-g3}tel ola oiab,
7t 9l goMde] Sdof 2A FAY Aoz

mbchelct, x8F Silica Fume§ AH-28%
o} Al Al Autoclve Aol wlst AE 3k

— 149~

73
-
Lo

5 713
»

A #)



ZohsRn, & M5 EUl A Uy o
M| Zrhet Vis2xe] 7S 4xod wld) oix
Foldol Sastgou HrUgvsiel v
spuisre =4 vhehba esret.

4. 3 &

CFRC %! GFRC2] E7gs) erAdzt Ha=ely

qy 542 Aa¥EAsd, dAdBALY o

Alzﬂo* u;}-g}. a4 ogt)"’ g]x]:y_ ol_‘:’_o] 23
R ch&3} Fe A2 Ao,

S ol

r

(1CFRCY] LA eH-vsdg UL AHELR
Z7tol fyrstod xrle) A AL AA v
v dades wststod Jabspaiaje] wslg
< AHE nHEE‘AA ok 30-40u§(9,000-11, 000x
10-6)2] 9iaix AM=xls ilebio] bi-linearo] =
A5t A E,]M_“,ﬂtﬂ°]7‘}‘°a'/h]_,‘] uith_. W/C:
50%,Ve=2%2] 739 o} 10,000x107¢%3 F2] kg 1}
ebfgict. =8 GFRC2} RS GF Tl
,)Tk_nﬂ-%].oq 5 %_1 o]xP;ﬂ»i )~l ol-_;-_a'l c;J ol
e W3] Zohstod Ve=gxel 7
= 230kg/cm22] &
t}.
(2)d8sefyd Yt MG Eojarzrof ube}
Z7vshgl 2, PANA CF2] 73 &7} GF,Pitch7] CFoj
v]ste] ¥ & vheluigleny PANA CFe| S
Z-%-dde] €232, PitchA CFe] 7§ %of
E gel ALs A LAY YA E ey
d Ve=0.25-0.5%& s}t <o} 180kg/cm2o]Ar)
¥e UL detudoh. =% shAYIASE PAN
A CF2] 735 Ve=Skztzie 4 RELEol F71%
of whe} GF,PitchA CFof wlsl ®xls] Zrbstgd
o VesstolAtoldE ZauAE vebugich
tw Fxlod wlebdE el I3 Ay
Silica Fume& Eoj8 7S Z2MF2 =% Mo
warrdo] WAt Wl S4Y £33 3l AY
de T O=ys Mzt YUsAS o 25-
30%8) ¥7s ZVEHE debdch,
(3)CFRC2] H-3H-MAIFE AP, 7124
FZFoFAl ol AutoclavedAde] £o3 el
FEUE ool $Ustod F UAV4E uehd
Az, =2 HHsefol cheba s PANA CFe) 7S
GF,Pitch” CFol ui#sl H<l4d & W53 533

L4
LA S
'

-

-

ok

2,2 st Fotz]e] AR K-of-22] £o2
22 ubepytel. =3 PANAS] 73S GFEre] <
90%,Pitchr CF=re] 0%y = oM 2ichstd gl
oMo MaPol = 2te thebuigich.

(DF5ZAgsl AeA *\‘3’34,511103 Powder-&
A]..g.t% 7i° 7:,__]2)-7!- 51013}.1 ;q»«, ).nggy
B A4 95%0]Ake] —?—"‘“ WEshd & vieful g
c}. 5‘.’{_’ Silica Fumeg -¥<]st 7"—1— lexca
Powderof u]s] Ysisiaro] 2 WEsiMd
iert olaFWloi E.ﬁ °3H ;{t*}rl_,} 7“140" 5
Esbgiz, Al eier Azt weu st 2Hg 48 el
S/Cul7l 343 odshyisto] MA vehv AT 7
2% % AdEtdAs 2slrt Pals) ghastsl
2 5§,S/Ce]7} 0.1,0.22] 735 300cycleol ol s}
22 doZct, el Silica Fume®<elal 7|7
FA8el 732 Autoclave Ao uls| U EshAd
A Frtstln AREUEYse] dsiye

{4

rly rlo

Aol g vhebulxl gfgto =z, ARt S/cu] g
WCH S AbEstT Al FEZAol Helsi

= M
Ay
d2. LT 8EE F LA Usd Sl

¥z
1.S.B.Park, B.S.Rhee, “Experimental Study on
the Development and Application of CFRC of
High Strength™,J.of Korean Society of Comp-
osites Materials,Vol.1,No.1,pp.34-42,1988
2.S.B.Park, “Experimental Study on the Engine~-
ering Properties of Carbon Fiber Reinforced
Cement Composites”,J.of KCI,Vol.1,No.1,pp.9
5-104, 1989

— 150~



